

Jiangsu Bright Industry Co.,Ltd

Room 401,Building 103,Yuejiang Village,Gangzha District,Nantong City,
Jiangsu Province,China.

ISO 9001

MILL TEST CERTIFICATE

1.ORDER NO. GUBR012-1 2. PAYMENT: T/T
3.CUSTOMER: GUAYALRES SAS
4.TYPE & GRADE
 COMMODITY: STEEL WIRE ROPE
FINISH: UNGALVANIZED SPECIFICATION: GB/T-20118-2006
CONST: 6X19+IWRC TYPE OF CORE: STEEL CORE
DIA: 12.7mm LAY DIRECTION: RHOL
LENGTH: 1000M LUBRICATION: SLIGHTLY GREASED
QUANTITY: 12REELS NET WEIGHT: 7451.60KGS
5.TEST RESULTS:

ITEM	DESCRIPTION OF TEST	SPECIFICATION	ACTUAL		
WIRE	NOMINAL DIA	\	\		
	TENSILE STRENGTH	1770	1770-1870		
	BEND(TIMES)	12	11		
	TORSION	24	22		
	WRAP	\	\		
	COATING	\	\		
ROPE	DIA OF ROPE(MM)	12.70	12.74		
	BREAKING STRENGTH	94.7KN	97.6KN		
	LENGTH OF LAY	\	\		
	ENDURANCE TEST	\	\		
	PREFORMING	GOOD	GOOD		
6.CHEMICAL ANALYSIS(%) OF RAW MATERIAL					
CHEMICAL COMPOSITION	C%	SI%	MN%	P%	S%
CHARGE NO.	0.71	0.2	0.56	0.017	0.007

7.DATE OF TEST AND INSPCTION:

WE HEREBY CERTIFY THE COMMODITY HAS BEEN TESTED ACCORDING TO THE SPECIFICATION AND FOUND IN ALL RESPECTS AS STATED ABOVE.

DATE: Jan 5th,2022.

